1.2
1.3

14

1.5

1.6

1.7

1.8

1.12

1.13

. 114

1.15 -

1.16
1.17

1.18

1.20
121
1.22
1.23

1.24

03/14/06 | REVISOR JMR/MK  06-6539

Senator Day introduced-

S.F. No. 3426: Referred to the Committee on Taxes

A bill for an act
relating to taxes; authorizing the city of Medford to impose a local sales and
use tax.

' BE IT ENACTED BY THE LEGISLATURE OF THE STATE OF MINNESOTA:

Section 1. CITY OF MEDFORD; SALES AND USE TAX.

Subdivision 1. Sales and use tax authorized. Notwithstanding Minnesota Statutes,

section 477A.016, or any other provision of law, ordinance, or city charter, if approved by

the voters pursuant to Minnesota Statutes, section 297A.99, at the next general election,

the city of Medford niay impose by ordinance a sales and use tax of one-half of one

percent for the purposes specified in subdivision 2. Except as otherwise provided in this

section, the provisions of Minnesota Statutes, section 297A.99, govern the imposition,
i

administration, collection, and enforcement of the tax authorized under this subdivision.

Subd. 2. Use of revenues. The proceeds of the tax imposed under this section must

be used by the city of Medford to pay the costs of collecting and administering the tax and

to pay up to $5.000.000 in costs to improve the city’s wastewater system and wastewater

treatment plant. Authorized expenses include, but are not limited to, acquiring property -

and paying construction expenses and debt service on bonds or other obligations issued to

finance acquisition and construction of the improvements.

Subd. 3. Bonding authority. (a) If the tax authorized under subdivision 1 is

approved by the voters, the city may issue bonds under Minnesota Statutes, chapter 475,

to pay tha capital and administrative expenses for the improvement projects authorized

under subdivision 2. The total amount of bonds issued for the projects listed in subdivision

2 may not exceed $5,000,000 in aggregate. An election to approve the bonds under

Minnesota Statutes, section 475.58, is not required.

Section 1. » 1




2.1

22

23

24

2.5

2.6

27

2.8
29
2.10
2.1

2.12

2.13
214

2.15

03/14/06 - REVISOR JMR/MK - 06-6539

(b) The debt represented by the bonds is not included in computing any debt

limitation applicable to the city of Medford, and the levy of taxes under Minnesota

Statutes, section 475.61, to pay the principal of and interest on the bonds is not Subiect to

any levy limitation.

Subd. 4. Termination of taxes. The tax imposed under this section expires at the

earlier of (1) 20 years after the date the taxes are first imposed, or (2) when the Medford

City Council determines that the amoﬁnt of revenues received from the tax equals or

exceeds the sum of $5,000,000, plus an amount equal to the costs related to the issuance of

bonds under subdivision ‘3, including interest on the bonds. Any funds remaini;ig after

|

- completion of the projects and retirement or redemption of the bonds may be placed in the

general fund of the city. The tax imposed under subdivision 1 may expire at an earlier

time if the city so determines by ordinance.

EFFECTIVE DATE. This section is effective the day after c.ompliance by the

governing body of the city of Medford with Minnesota Statutes, secﬁoh 645.021,

subdivision 3.

Section 1. v 2 -



Senate Counsel, Research,

’ and Fiscal Analysis | Senate

G-17 STATE CAPITOL

75 Rev. DR. MARTIN LUTHER KING, JR. BLVD. i : State Of Minnesota E
St. Paut, MN 55155-1606
- (651) 296-4791
FAX: (651) 296-7747
Jo ANNE ZOFF SELLNER
DIRECTOR

S.F. No. 3426 - Local Sales and Use Tax for the City of
Medford |

Author:  Senator Dick Day

Prepared by: Michelle Allen, Senate Counsel (651/296-0558)
Date: March 27, 2006

This bill authorizes the city of Medford to impose a sales and use tax of up to one-half of one
percent to pay for improvements to the city’s wastewater system and treatment plant. The sales tax
is subject to approval by the voters at the next general election.

If the voters approve the imposition of the tax, the city is authorized to issue up to $5,000,000
in bonds to pay for the costs of the projects. The debt is not included in the municipal debt
limitation, and any levy of taxes to pay the debt service is not subject to any levy limitation. The
tax will expire at the earlier of 20 years or when the city council determines that sufficient funds
have been received to pay for the projects and the costs related to the issuance of the bonds.

MJA:dv



MINNESOTA- REVENUE

LOCAL SALES AND USE TAX
Medford
March 27, 2006
are Yes | No
DOR Administrative ‘
Costs/Savings X
Department of Revenue :

Analysis of S.F. 3426 (Day) / H.F. 3814 (Fritz)

The bill authorizes the city of Medford to impose a general sales and use tax of 0.5%.

v have no impact on any state fund. Revenue from the proposed tax would go to the city
- of Medford for the purposes specified in the bill. - ' ' ‘

Source Minnesota Department of Revenue
Tax Research Division
http.//Www.taxes.state.mn.us/taxes/legal _policy

sf3426(nf3814) 1/ tfe



CITY OF MEDFORD

How Do WE PAY?
Interim and Final Treatment Improvements — Capital Costs

How do we pay back the loans?

Sewer Rates & Fees = § 3,447,000
Sales Tax Revenues = $ 2,298,000
$ 5,745,000

B Sewer Rates & Fees
B Sales Tax Revenues

$2,298,000
40%

$3,447,000
60%

I# Jnopuey




CITY OF MEDFORD
EFFECT ON SEWER RATES

Residential Sewer Charge Comparison

$84.72
$90.00- | $76.27 [
$80.00+
$70.00+
$60.00-
$50.00-

0 With Levy
B Without Levy

$40.00

$30.00-
$20.00+

Current Rate (2006) With Sales Tax (2010) Without Sales Tax (2010)

Based on average %" meter

Currently a portion of the sewer expenses is levied (put on property
tax). This chart reflects the current rate structure (with levy); and
the rate if the City would discontinue levying a portion of the sewer
expenses and pay 100% of the expenses through the sewer rates.




Handout #2

of

city,
Medford

Amended Wastewater Treatment

Facility Plan
March 27, 2006

Amended Wastewater
. Treatment Facility Plan

« Wastewater Terms and Abbreviations
+ Background Information

+ Design Considerations/Parameters

» Review Interim and Final Improvements

¢ Project Costs, Funding Sources and
Projected User Costs

+ Next Steps and Proposed Project Schedule
+ Answer Any Questions

Wastewater Terms
and Abbreviations

+ Million gallons per day (MGD)

¢ Carbonaceous Biological Oxygen Demand
{CBOD)

¢ Total Suspended Solids (TSS)

» Nutrients - Ammonia Nitrogen (NH;-N) and
Phosphorous (P)

» Milligrams per liter (mg/l)

Wastewater Terms
and Abbreviations

¢ Mechanical Wastewater Treatment Facility
= Biological treatment using mechanical
equipment, concrete structures and discharging
continuously
+ Biosolids - solids produced in the treatment
process




Background
Information

¢ Facility Constructed in 1968
+ Facility Upgraded in 1993

= Biosolids Storage

= Ultraviolet Disinfection (UV)

¢ Discharge to the Straight
River

» City received Notice of
Violation from MPCA for
various discharge violations.

Summary of 2002
Facility Plan

¢ City of Medford has a comprehensive
plan for continued growth

» Current facility is at design capacity

¢ Possible discharge permit changes
= Phosphorous
= Ammonia Nitrogen

» Current facility is at design capacity and
cannot treat future design flows and
loadings

Summary of 2002
Facility Plan

¢ Evaluated three treatment options
= Regionalization with Owatonna
= Expand Existing Facility
= Construct New Mechanical Treatment Facility
¢ Chosen Alternative — Expand Existing
Facility

Design Considerations
and Parameters

¢ Planning Period and Service Area
+ Population Projections and Design Parameters

* Treatment Standards

¢ Evaluate Existing Wastewater Treatment Facility




Planning Period and
Service Area

* 20-Year Planning Period

* Service Area (City Limits and
Proposed Expansion Areas)

nsﬂ o

Medford Land
Use Areas

A4mnixa

Population Projections
2,000
-

5 1500 =
E=] Y %
8 e T
§ 1,000 ——
o 500

[—4

1997 1998 1999 2000 2005 2010 2015 2020
Year

~+-Cifyof Medford |

2026

Design Parameters

Parameter Design Year Existing Capacity
ADW Flow (mgd) 0.310 0.090
AWW Flow (mgd)  0.405 0.090
CBOD (Ib/day) 483 248

T3S (ib/day) 549 248

P (b/day) 13 -—
NH;-N (Ib/day) 88 -




Treatment
Standards
Current Future
Continuous Continuous

Parameters Discharge) Discharge}
CBOD 25mg 15 mg/l*(8 kg/day)
TSS 30 mg/l 30 mg/l* (10 kg/day)
Phosphorous — 1.0 mgit*
Fecal Coliform 200/100 mi 200/100 ml
pH 6.0-9.0 6.0-9.0
Dissolved Oxygen -— Greater than 5
Chlorine Residual 0.1 0.038 mgft
Ammonia Nifrogen — 1.0 mgit*

*Anticipated limits from the MPCA. Limits may be mass limited.

Existing Wastewater
Treatment Facility

¢ Mechanical treatment facility utilizing
contact stabilization activated siudge
process

* Facility can treat 90,000 gpd and 248 Ibs
BOD per day

¢ Continuous discharge fo the Straight
River

Existing Wastewater
Treatment System

» Existing facility has exceeded 20 year
design life

¢ Does not have adequate capacity for
future growth

¢ Cannot meet future treatment standards
for phosphorous and ammonia nitrogen

+ Current facility has difficulty treating high
flows

» Located within the 100 year flood plain




How Solve Problems at the
_ Treatment Facility?

+ Cost to complete full treatment improvements
outlined in 2002 Facility Plan cost prohibitive at
this point

* Council decided to implement “interim”
freatment improvements

+ “Final” treatment improvements completed
after “interim” improvements capacity is used
up by growth.

* “Interim” improvements will be integrated into
“final” improvements.

Interim Treatment
Improvements

+ Convert “package plant” to extended
aeration activated sludge process

» Construct two new final clarifiers
+ Construct RAS/WAS structure with pumps

+ Clarifiers used as part of final
improvements

interim Treatment
Improvements

+ Extended aeration improvements
« Easier to operate
a Can handle peak flows and loadings

Interim Treatment
Improvements

+ Treatment Capacity
= 140,000 gpd

= Add approximately 148 additional homes or
equivalent dwelling units (EDUs)

= Construct on existing property




Y

To
laes _@wstues
>

UV DISINFICTION

Tﬂr——/ e \ V2 W\ i {EXISTING)
> | { L P CARIFIER
Mas T\ e ’ —_ \
| \ T CONTROL ’ ™
~ STRUCTURE, !
’ EXTENDED AERATION [ [
| {EXISTING PACKAGT PLANT) | {
Er N
I ‘ 7 oA N |
| D )
| , )
f v |
I TN |
[ / A sonfos,
_____ :( - e A
l \ )i N
. 5C8
S~ NGO

RAS/VIAS
AUMP STRUCTURE

FICURE 3.2
MECFORD, MINMESOTA

¢

¢

L2

L 4

*

>

Final Treatment
Improvements

Upgrade lift station
New aeration basins

Used final clarifiers from interim
improvements

Sand filters (terfiary freatment)
New UV disinfection

Aerobic digester (convert existing
package plant)
Control building modifications




INFLUEN]
Y ==

PRETREA™ENT

RAS,

1
. CeNTRO.
[orTS TERATICN STRUSTURE |
245N saciis :
I
|
TN L
7 \ 77 \
b —— — o i
————— 1 / N/
N / STGM
o - X MANHOI T

FICURE 4.1
HMECFORD, MINNESOTA

Estimated Capital Costs
Interim Treatment Improvements

Mobilization $ 100,000
Aeration Improvements 85,000
Clarifiers 310,000
Chemical Feed 25,000
Site Work 190,000
HVAC 20,000
Electrical/Controls 125,000
Subtotal 986,000
Contingencies. Eng.. Legal and Admin. $245,000

Total $1,225,000




Estimated Capital Costs

Final Treatment Improvements

Estimated Annual Operation

~ and Maintenance (O&M) Costs

Mobilization $ 350,000
Upgrade Lift Station 155,000 . .
Diking/Grading/Flood-Proofing 200,000 Interim Final
Pretreatment Facifity 345,000
Aeration Improvements 700,000 item Im provements lmprovements
Final Clarifiers modifications 15,000 .
Filtration/Disinfection Improvements 450,000 Salaries and Benefits - $70,000
Sludge Storage Cover 80,000 -
Heated Aerobic Digestion 100,000 Utilities $10,000 $35,000
gg:\?;?s‘ Feed gg:ggg Chemical Costs $5,000 $13,000
gggn\z;g{uddmg Modifications lgg:ggg Equipment Replacement $5.000 $10.000
Generator 1gg:ggg Annual O & M Costs $20,000 $128,000
ElectricaliControls 370.000
Subtotal $3,615,000
Contingencies, £ng.. Legal and Admia. $905.000
Total $4,520,000
R
Cost Effective ~ Project Funding Sources
Summary Evaluated
interi Einai + Minnesota Public Facilities Authority
item Imorov ét_r'\n;::%s] - rovemﬁfg = low interest loans (20 year term)
i improvements IMprovemenis = wastewater infrastructure funds (WIF grants)
. ¢ USDA-Rural Development
Capital Costs $ 1,225,000 $ 4,520,000 s low interest loans (40 year term)
Equivalent Annuai Costs * 82,000 303,000 = grants
OM & R Costs 20,000 128,000 < Department of Trade & Economic Development
) P
= small cities block grant program (LMI benefit)
Total Equivalent Annual $ 102,000 $ 431,000 = grants for industrial economic development

Costs

*Based on 20 years @ 3 percent

+ General Obligation or Revenue Bonds

= Water/Sewer
= Special Assessment
= Tax Increment

+ Local Sales Tax Option




03/23/06 09:24 AM -~  COUNSEL ~ ~  MIADV  sca623

5. F 362y (Bakk)

1.1

1.2

13

14

15

16

1.7
1.8
19
‘ l.lQ

1.11

S L12

114

115

1.16
1.17
1.18

1.19

120

1.21

122

1.23

1.24

| f ~ A bill for an act
relating to the city of Ely; authorizing the city to impose a sales and use tax.

BE IT ENACTED BY THE LEGISLATURE OF THE STATE OF MINNESOTA:

Sectmn 1. CITY OF ELY TAXES AUTHORIZED

Subd1v1s10n l Sales and use tax Notwuhstandmg anesota Statutes sectlon

' 477A 016, or any otheg;rowsmn of law, ordmance or city charter, if Jgroved by the

vote;s pur_suant to anesota Statutes, section 207A.99, the city of Ely may impose by

ordinance a sales and use tax of up to one percent for the purposes specified in subdivision

2. Except as otherwise provided in this section, the provisions of Minnesota Statutes,

section 297A.99, govern the imposition, adrninistration; collection, and enforcement of

‘the tax authonzed umder this siubdivision.

Subd 2. Use «of revenues. The proceeds of the tax unposed under this section

shall be used for the; following:

. (liland acguis;ition and site development;

(2)1 installatidn‘;s of improvements authorized by Minnesota Statutes, chapter 429;

(3) development or redevelopment activities in the central business district of Ely:

(4) business park development;

(5) development of a small business incubator;

(6) develogment of a technology center; and

(7 1mprovements to the Ely Commumtv Center and City Hall needed to bring them

into’ comphance w1th the Amencans with Dlsabllmes Act.

Subd 3. Bonding authority. The c1§y of Ely may issue bonds in an amount not

to exceed $6,000,000 under Minnesota Sgatutes, chapter 475, to finance the capital

expenditures 'and improvements authorized by the referendum under subdivision 4. An

Section 1. S ' 1



2.1
22
23
24
25

2.6

2.8

2.9

2.10
211
2.12
2.13
2.14

2.15

‘be subject to any levy limitation.

‘ : | i
03/23/06 09:24 AM 'COUNSEL MJA/DV , SC4623

election to approve the bonds under Minnesota Statutes. section 475.58. is not required.

The issu_ance of bonds under this subdivision is not subject to Minnesota Stat'u‘tes, section

275.60 or 275.61. The debt represeﬁted by the bonds must not be included in computing |

any debt limitations applicable to the city, and the levy of taxes required by Minnesota l

Statutes, section 475.61, to pay the principal or any interest on the bonds and must not

Subd. 4. Termination of tax. The tax authorized under subdivision 1 terminates at

'fhe earlier of (1) 20 vears after the date of initial imposition of the tax, Or (2) when the Ely

City Council determines that the amount of revenues raised to pay for the projects under

subdivision 2 shall meet or exceed the sum of $6,000.000, plus the amount needed to

finance the capital and administrative costs of the projects specified in subdivision 2. and

to repay or re_tire at maturity the principal, interest, and premium due on any bonds issued

for the projects under subdivision 3. Any funds remaining after completion of the projects .

specified in subdivision 2, and retirement or redemption of the bonds in subdivision 3, -